
 

 

 

OF 

 

Proposed Redevelopment of Municipal Tenanted Property 

on Plot bearing C.S. No 437 (pt), 335(pt), 338(pt), 339(pt), 

340(pt), 341(pt), 342(pt), 346(pt), 347(pt), 348(pt), 350(pt), 

351(pt) 352(pt), 353 (pt), 354(pt), and 356 (pt) of Dadar 

Naigaon Division at Rafi Ahmed Kidwai Marg, Wadala, 

Mumbai 

 

PERIOD 

April 2025 – September 2025 

 

 

Project Proponent 

M/s. Godrej Projects Development Ltd. 





 

 
 

COMPLIANCE OF EC 
CONDITION 

 

 

FOR 

 

Proposed Redevelopment of Municipal 

Tenanted Property on Plot bearing C.S. No 437 
(pt), 335(pt), 338(pt), 339(pt), 340(pt), 341(pt), 

342(pt), 346(pt), 347(pt), 348(pt), 350(pt), 
351(pt) 352(pt), 353 (pt), 354(pt), and 356 (pt) 
[...]
351(pt) 352(pt), 353 (pt), 354(pt),355 (pt) and 356 (pt)of Dadar 
Naigaon Division at Rafi   Ahmed Kidwai   Marg, Wadala, 
Mumbai. 

 

M/s. Godrej Projects Development Ltd. | April, 2025 – September, 2025 8 

 

Sr. 

No 
COMPLIANCE REPLY 

9 A separate environment management cell with 

qualified staff shall be set up for implementation 

of the stipulated environmental safeguards. 

Separate environment management cell/ 

consultant with qualified staff is formed and 

implementing the same. 

10 Separate funds shall be allocated for 

implementation of environmental protection 

measures/EMP along with item-wise breaks-up. 

This cost shall be included as part of the project 

cost. The funds earmarked for the environment 

protection measures shall not be diverted for 

other purposes. 

EMP cost has been worked out and allocated 

for all environmental pollution control 

devices and other facilities. Refer Annexure 

07. 

11 The project management shall advertise at least 

in two local newspapers widely circulated in the 

region around the project, one of which shall be 

in the Marathi language of the local concerned 

within seven days of issue of this letter, 

informing that the project has been accorded 

environmental clearance and copies of clearance 

letter are available with the Maharashtra 

Pollution Control Board and may also be seen at 

Website at parivesh.nic.in 

The advertisement was published in 

Marathi and English language local 

newspaper. In Marathi newspaper 

“Navshakti” dtd. 07.11.2023 & in English 

newspaper ‘The Free Press Journal” dtd. 

07.11.2023. Refer Annexure 08. 

12 A copy of the clearance letter shall be sent by 
proponent to the concerned Municipal 
Corporation and the local NGO, if any, from 
whom suggestions/representations, if any, were 
received while processing the proposal. The 
clearance letter shall also be put on the website of 
the Company by the proponent. 

We shall comply the same. 

13 The proponent shall upload the status of 
compliance of the stipulated EC conditions, 
including results of monitored data on their 
website and shall update the same periodically. It 
shall simultaneously be sent to the Regional 
Office of MoEF, the respective Zonal Office of 
CPCB and the SPCB. The criteria pollutant levels 
namely; SPM, RSPM. S02, NOx (ambient levels as 
well as stack emissions) or critical sector 
parameters, indicated for the project shall be 
monitored and displayed at a convenient location 
near the main gate of the company in the public 
domain. 

Condition is noted. 

 



SIX MONTHLY COMPLIANCE 
REPORT 

Proposed redevelopment of Municipal Tenanted Property on 
Plot bearing Cadastral Survey Nos.  437 (pt), 335(pt), 338(pt), 
339(pt), 340(pt), 34l(pt), 342(pt), 346(pt), 347(pt), 348(pt),350 (pt), 
351(pt) 352(pt), 353 (pt), 354(pt),355 (pt) and 356 (pt)of Dadar 
Naigaon Division at Rafi   Ahmed Kidwai   Marg, Wadala, 
Mumbai. 

 

M/s. Godrej Projects Development Ltd. | April, 2025 – September, 2025 9 

 

Sr. 

No 
COMPLIANCE REPLY 

C) General EC Conditions 

1 PP has to strictly abide by the conditions 

stipulated by SEAC& SEIAA. 

Condition is noted and we shall comply the 

same. 

2 If applicable Consent for Establishment" shall be 
obtained from Maharashtra Pollution Control 
Board under Air and Water Act and a copy shall 
be submitted to the Environment department 
before start of any construction work at the site. 

We have obtained Consent to Establish from 

MPCB. 

Refer Annexure 09. 

3 Under the provisions of Environment (Protection) 
Act, 1986, legal action shall be initiated against 
the project proponent if it was found that 
construction of the project has been started 
without obtaining environmental clearance. 

Environmental Clearance is already 

obtained.  Refer Annexure 10. 

 

4 The project proponent shall also submit six 
monthly reports on the status of compliance of 
the stipulated EC conditions including results of 
monitored data (both in hard copies as well as by 
e-mail) to the respective Regional Office of MoEF, 
the respective Zonal Office of CPCB and the 
SPCB. 

Condition is noted and submitted to 

regional office of MoEF. We are submitting 

herewith six-monthly reports to 

environment department, Mantralay & 

MPCB. 

 

  

5 The environmental statement for each financial 
year ending 31st March in Form-V as is mandated 
to be submitted by the project proponent to the 
concerned State Pollution Control Board as 
prescribed under the Environment (Protection) 
Rules, 1986, as amended subsequently, shall also 
be put on the website of the company along with 
the status of compliance of EC conditions and 
shall also be sent to the respective Regional 
Offices of MoEF by e-mail. 

Condition is noted and we shall comply the 

same.  

6 No further Expansion or modifications, other 
than mentioned in the EIA Notification, 2006 and 
its amendments, shall be carried out without 
prior approval of the SEIAA. In case of deviations 
or alterations in the project proposal from those 
submitted to SEIAA for clearance, a fresh 
reference shall be made to the SEIAA as 
applicable to assess the adequacy of conditions 
imposed and to add additional environmental 
protection measures required, if any. 

Condition is noted. 



SIX MONTHLY COMPLIANCE 
REPORT 

Proposed redevelopment of Municipal Tenanted Property on 
Plot bearing Cadastral Survey Nos.  437 (pt), 335(pt), 338(pt), 
339(pt), 340(pt), 34l(pt), 342(pt), 346(pt), 347(pt), 348(pt),350 (pt), 
351(pt) 352(pt), 353 (pt), 354(pt),355 (pt) and 356 (pt)of Dadar 
Naigaon Division at Rafi   Ahmed Kidwai   Marg, Wadala, 
Mumbai. 

 

M/s. Godrej Projects Development Ltd. | April, 2025 – September, 2025 10 

 

Sr. 

No 
COMPLIANCE REPLY 

7 This environmental clearance is issued subject to 

obtaining NOC from Forestry & Wild life angle 

including clearance from the standing committee 

of the National board of Wild life as if applicable 

& this environment clearance does not 

necessarily implies that Forestry & Wild life 

clearance granted to the project which will be 

considered separately on merit. 

As the site is not within the radius as define 

under the circular number and hence NOC 

is not applicable. 

 



 
 

ANNEXURES 
 

For 
 
 

Proposed Redevelopment of Municipal 

Tenanted Property on Plot bearing C.S. No 437 
(pt), 335(pt), 338(pt), 339(pt), 340(pt), 341(pt), 

342(pt), 346(pt), 347(pt), 348(pt), 350(pt), 
351(pt) 352(pt), 353 (pt), 354(pt), and 356 (pt) 

of Dadar Naigaon Division at Rafi Ahmed 
Kidwai Marg, Wadala, Mumbai 

 
 
 
 

PROJECT PROPONENT 
 

M/s. Godrej Projects Development Ltd. 



13

COPY OF APPROVAL

. 

13



Environment Impact Assessment Report for Proposed Residential Project located at Wadala, Mumbai 

Annexure 8 – SWM NOC 

Sale 

 

  



Environment Impact Assessment Report for Proposed Residential Project located at Wadala, Mumbai 

Annexure 9 – Water Supply NOC 

Rehab 

 

  



20

SEWER REMARK



21

SWD REMARK



39

SOLI D WASTE DETAILS

Building Waste generation

Wet Waste Dry Waste Total

Rehab 313 Kg/Day 469 Kg/Day 782 Kg/Day

MCGM 151 Kg/Day 226 Kg/Day 377 Kg/Day

Sale 872 Kg/Day 1308 Kg/Day 2602 Kg/Day

Grand Total 1336 Kg/Day 2003 Kg/Day 3339 Kg/Day



40

OWC 



41

Door 

Dry waste Covid 

Waste 

OWC machine 

1200 Kg/Day 

Curing Rack 

120 Crates  

3.7 m 

3.7 m 

1
 m

 

2.65 m 

1
.7

m
 

4
.5

 m
 

11.2 m 

Curing Rack 

120 Crates  

1
 m

 

0
.6

 m
 

Wet waste 

Segregation 

OWC Layout – Sale 

Particulars Details

OWC Machine Proposed 1200 Kg/Day

Curing Rack Proposed 4 Curing Racks of 120 Crates

1 Curing Racks of 50 Crates

Capacity of 1 Crate 30 Kg/Day

Capacity of 1 Curing Rack 120 Crate Curing Rack - 3600 Kg/Day

50 Crate Curing rack – 1500 Kg/Day

Waste Generated Per Day 1041 Kg/Day



42

C
u
ri

n
g
 R

ac
k
 

1
2

0
 C

ra
te

s 

OWC Machine  

300 KG/Day 

 

1.7 m 

1
 m

 

1 m 

3
.7

 m
 

4.5 m 

Door 

Details for OWC (MCGM)

Particulars Details

OWC Machine Proposed 300 Kg/Day

Curing Rack Proposed 1 Curing Racks – 120 Crate

Capacity of 1 Crate 30 Kg/Day

Capacity of 1 Curing Rack 120 Crate Curing Rack - 3600 Kg/Day

Waste Generated Per Day 151 Kg/Day



43

A
re

a 
fo

r 
w

as
te

 S
eg

re
g
at

io
n

  Dry Waste 

Covid 

Waste 

E- Waste 

OWC Machine  

350 KG/Day 

 

Curing Rack 

120 Crates 

Curing Rack 

50 Crates 

Door 

Area for Wet 

Waste 

Segregation 

16 m 

5
.3

 m
 

1.7 m 

1
 m

 

3.7 m 

1
 m

 

0
.6

 m
 

Particulars Details

OWC Machine Proposed 350 Kg/Day

Curing Rack Proposed 1 Curing Rack – 120 Crates

1 Curing Rack – 50 Crates

Capacity of 1 Crate 30 Kg/Day

Capacity of 1 Curing Rack 120 Crate Curing Rack - 3600 Kg/Day

50 Crate Curing Rack – 1500 Kg/Day

Waste Generated Per Day 313 Kg/Day

Details for OWC (Rehab)



25

CIVILA AVIATION NOC



 

 

  

   
 

 

 

 

 

   OPERATION OF STP 

GODREJ AZAD NAGAR 

                      MAY 2022 

                              REVISION 01 



 

2 | P a g e  

 

Rev Description Issued by Date Check 

00 Sewer Drainage Design Report  NW APRIL  2022  

01 Sewer Drainage Design Report  NW MAY  2022  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

3 | P a g e  

 

1 Sewage Characteristics 

1.1 Plant Capacity of STP for various buildings 

Sr No Building Name STP Capacity STP Type 

1 Sale Phase 01 375 KLD MBBR 

2 Sale Phase 02 & 03 705 KLD MBBR 

3 Rehab 405 KLD MBBR 

 

1.2 Input Sewage Characteristics 

Sr. No Parameters Unit Value 

1 pH - 5.5 – 9 

2 Total BOD5 5 Days @ 20C mg/lit 250 – 300 

3 COD mg/lit 300 – 400 

4 TKN mg/lit 40-50 

5 Total Phosphorus mg/lit 5-7 

6 Total suspended solids mg/lit 350-450 

7 Oil and grease mg/lit 10-25 

8 Total kjeldahl Nitrogen (as N) mg/lit as N 40-50 

9 Total Phosphorus mg/lit 5-7 

10 Fecal Coliforms MPN/100 ml 106 to 108 

 

Note – The above indicated raw sewage parameters are for domestic sewage as per standard guidelines 

 

 

 

 



 

4 | P a g e  

 

1.3 Final Output Treated Characteristics 

Sr. 

No. 
Parameter Unit 

CPHEEO 

Standards 

CPCB 

Guidelines for 

Land Irrigation 

STP Designed 

Outlet 

Parameters 

1 pH value - 5.5 – 9.0 5.5 – 9.0 6-8 

2 BOD (3 days at 27°C) mg/L ≤ 10 100 5 

3 COD mg/L ≤ 50 -- 10 

4 Total suspended solids mg/L ≤ 5 200 0 

5 Oil and grease mg/L ≤ 5 10 5 

 

 



 

5 | P a g e  

 

2 STP System Description – MBBR 

2.1.1 Plant Capacity 

Description Sale Phase 01 Sale Phase 02 & 03 Rehab 

Plant Capacity 375 KLD 705 KLD 405 KLD 

Plant operating time 20 Hours per day 20 Hours per day 20 Hours per day 

Treatment Plant Type MBBR MBBR MBBR 

2.1.2 General 

a) Site Conditions: 

        

  Ambient temperature (plant room) - 30°C 

  Annual average temperature - 33°C (Monsoon) 

  Relative humidity (maximum) - 85%  

  Site conditions - Tropical Wet & Dry 

The plant shall be designed to suit the ambient temperature mentioned above along with making due allowance in 

his designs for the increased temperatures experienced by Plant exposed to direct sunlight. 

2.1.3 Process Diagram 



 

6 | P a g e  

 

 

2.1.4 Treatment Process 

The process for the Sewage Treatment Plant is Moving Bed Bio Reactors (MBBR).  

The Sewage Treatment Plant shall consist of the following Units but not limit to:  

1. Coarse Screening Chamber 

2. Sewage Pumping Station 

3. Fine Screen Chamber  

4. Oil and Grit Removal Chamber  

5. Anoxic Tank 

6. MBBR Basin   

7. Lamella Clarifier 

8. Intermediate Holding Tank 

9. Pressure Sand Filter 

10. Activated Carbon Filter 

11. Treated Wastewater Tank 

12. Pump House 

13. Sludge sump and RAS Pump  

14. Sludge Dewatering – Centrifuge 

15. Process Air Blower Building  

16. MCC & Control Building  

The treatment plant shall be designed to exclusively treat the sewage of the specified characteristics with an 

ability to adsorb ± 10% fluctuations in the raw sewage parameters. 

2.1.5 Process Requirements 

Item Minimum Requirements 

Coarse screen for SPS Mechanical 20mmof SS316 

Screens Type Bar screen with manual cleaning 6mm 

Screens – MOC SS 316 

Aeration system in equalization tank Coarse bubble diffused aeration 

HRT in Equalization Tank 5 hrs (minimum) 

Bio-film carriers PVC cylindrical shape 

HRT in MBBR basin 8 hrs (minimum) 

Aeration system in MBBR tank Fine bubble diffused aeration 

Lamella/Tube plates – MOC PVC 



 

7 | P a g e  

 

Item Minimum Requirements 

HRT in Intermediate Water Tank 1.5 hrs (minimum) 

Sand filter type Pressure Sand Filter (Multi-grade) 

Aeration system in sludge holding tank Coarse bubble diffused aeration 

HRT in sludge holding tank 5 hrs (minimum) 

Sludge dewatering equipment Centrifuge 

Chlorine dose 2 to 5 ppm 

Chlorine form Sodium hypochlorite 

Polyelectrolyte dose 0.05 to 0.1 ppm 

HRT in treated waste water tank 5 hrs 

Solids concentration in dewatered sludge 20% 

Solids capture in Centrifuge 90% 

 

2.1.6 Process Design Basis 

This SPS shall provide gravity sewer from coarse screening, and pumping functions and capacities as 

follows: 

• Receive into Coarse screen chamber with sewage flow as mentioned above from the proposed gravity 

sewer network.  

 

2.1.7 SPS Coarse Screens 

For SPS incoming sewage shall be conveyed from the manhole to the Coarse Screen via gravity pipe and 

screened using Coarse Screens placed in deep concrete channels immediately upstream of the SPS wet 

well. The screenings removed by the screens shall be discharged at the appropriate elevation above ground 

on to a conveyor.  

2.1.8 SPS Wet Well/Collection Tank 

SPS shall be of the wet well type with submersible pumps. Coarse-screened sewage from the Coarse 

Screens shall be collected via appropriately sized channels into a common channel which shall connect wet 

well.  

The wet well shall be a single-compartment circular or rectangular RCC structure. Compartment shall be 

designed to be fully self-cleaning and prevent any accumulation of solids or debris under any and all flow 

conditions. Wet well shall be provided with an adequate number of vents of adequate size to allow 



 

8 | P a g e  

 

unrestricted changes in wet well liquid level. The vents shall be located in open areas exposed to the 

atmosphere and shall be terminated. SPS pumping main will convey sewage from SPS to Fine screen 

chamber of STP. 

2.1.9 Fine Screen & Channels 

Screening is an essential step in Sewage Treatment Plant to remove floating materials like rags, 

wooden pieces, plastics, pouches, etc. which otherwise would damage pumps and interfere with the 

satisfactory operation of various treatment units. Fine Screen shall consist of SS Bars placed across 

the Channel to trap the floating materials. The Bars shall arrest the floating materials, which have to be 

removed periodically. 

Mechanical Fine Screens are considered. The screening process shall be done by Bar Screens with 6 

mm clear opening to trap the floating materials. The mechanically operated Screens shall be equipped 

with a mechanism. The screenings shall be collected in a hopper located above the water level such 

that the screenings can be easily collected and disposed. The screens shall be designed to handle 

ultimate peak flow. 

2.1.10 Oil and Grit Removal Mechanism 

The screened sewage shall flow through oil and grease separator followed by grit chambers consisting 

of Mechanical Grit Removal Mechanism in Grit Chambers. Oil and grease will be removed in oil and 

grease separator and sewage will be passed through grit chamber. Grit in sewage consists of coarse 

particles of sand, ash and clinkers, eggshells and many inert materials inorganic in nature. Grit is a 

non-putrescible and possesses a higher hydraulic subsidence value than organic solids. Hence, it is 

possible to separate the gritty material from organic solids by differential sedimentation in a grit 

channel. Grit removal is necessary to protect the moving mechanical equipment’s and pumps from 

abrasion and accompanying abnormal wear and tear. The grit chamber shall be capable of handling 

ultimate peak flow. 

2.1.11 Equalization Tank 

Equalization tank is used to overcome the operational problems caused by variations in influent 

wastewater flow and characteristics of wastewater. It improves the performance of downstream process 

and to reduce the size and cost of downstream treatment facilities.  The equalization tank will be 

provided with aeration of coarse bubble type to avoid settlement of solids and sewage turning septic.  

The principal benefits of equalization tank are  

• Biological treatment is enhanced due to elimination of shock loading. 

• Effluent quality and thickening performance improved in biological process and improved 
consistency of solids loading. 

• Improves chemical feed control and process reliability 

 
 



 

9 | P a g e  

 

2.1.12 Moving Bed Bioreactor (MBBR) Process 

The secondary treatment is consists of MBBR basin and lamella clarifier. Raw sewage after Preliminary 

Treatment will be conveyed by gravity into the MBBR Basins for biological treatment of organic matter. 

BOD and nitrogen removal will take place in MBBR basin. The MBBR basin will be oxygenated using 

fine air bubble diffused aeration and will effectively bio-degrade the organic matter to the required BOD 

and Nitrogen level of purity. The de-nitrification i.e. conversion of nitrate to nitrogen will take place in 

anoxic basin in absence of air. It will be placed before MBBR basin. To maintain MLSS concentration in 

MBBR basin, RAS pumps will pump the settled sludge from clarifier to inlet of anoxic basin. The wasted 

sludge will be taken to sludge holding tank.  

2.1.13 Lamella Clarifier 

The effluent from MBBR basin will be passed through lamella clarifier where sludge will be settled and 

wastewater will overflow to Intermediate Water Tank. For the removal of phosphorus, the alum will be 

added in mixing channel just after MBBR basin for mixing. It will be passed through flocculator for 

formation of flocs and then it will be taken to clarifier.  

2.1.14 Intermediate Holding Tank 

The treated wastewater shall be collected in the intermediate water tank. The wastewater will be 

passed through pressure sand filter for filtration. The PSF system shall be designed for Average flow. 

2.1.15 Pressure sand filter (PSF) & Activated Carbon Filter (ACF) 

The treated sewage shall be pumped to Pressure Sand Filter (PSF) for further removal of suspended 

solids to required limit and then it shall be passed through Activated Carbon Filter (ACF) for removal of 

color and odor. The PSF and ACF shall be regularly backwashed and backwash water shall be brought 

to the inlet of STP. The treated sewage shall be disinfected with chlorination system and stored in 

Treated Water Tank for reuse applications such as Irrigation. The clear water pumping station is to be 

provided. 

2.1.16 Treated Wastewater Tank 

The treated wastewater shall be disinfected with NaOCL dosing system and stored in Treated Water 

Tank for Irrigation & flushing purpose. The treated water pumping station is to be provided. The treated 

water tank shall have minimum 5 hours detention time. The water shall pumped to irrigation & flushing 

system. 

2.1.17 Disinfection  

Disinfection of treated sewage is for destruction or removal of fecal coliform capable of causing 

disease. The chlorine will be mixed with treated sewage in chlorine mixing tank. The disinfection of 

treated sewage will take place by keeping treated sewage in contact with Sodium Hypochlorite for 90 

minutes.  

 

 



 

10 | P a g e  

 

2.1.18 Disposal of Treated Sewage 

Treated sewage after chlorination will be discharged for flushing & irrigation purpose. 

2.1.19 Sludge Dewatering System 

The waste sludge will be stored in sludge holding tank. The mixers will be provided in the sludge 

holding tank to maintain the aerobic condition of the sludge. The sludge will be pumped to sludge 